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The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description : CLIP PANEL CONNECTOR “PUSH FIT”, FEMALE ONLY,
F/CHIPBOARD
CLIP PANEL CONNECTOR “PUSH FIT”, MALE ONLY, F/

CHIPBOARD
Style / ltem No. . 573.33
Sample Receiving Date - Dec.22, 2017
Test Performing Date : Dec.22, 2017 to Jan.03, 2018

Test Result Summary

Test(s) Requested Result(s)
Static Load Test — Detachment under vertical force ' 1430 N (See summary 1)
Summary:

1. The hanging accessories were disengaged and one socket damaged when the vertical force reached to 1430
N;
2. For further details, please refer to the following page(s).

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.

Hary Nie
Approved signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleal, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at 2 fCOHdlhcmslTerms 8- Documanl aspx.
Attention is drawn to the limitation of liability, indemnification and juris thel ny of thi: ent is
advised that information contained hereon reflects the Company's findings at the txme of its interventkon only and wlthln lne IFmits 01‘
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
145 £ appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
ting Semces s results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

5 Attention:Te check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-7T55) 8307
1443, or email: CN.Doccheck@sgs.com

Co Lid. | 1715l Exopen sl a1 Surke S oW S Dl Tovm ShundeFstan Gunaong e 528333t (B6-757)22805888  f (86-757)22805858 www.sgsgroup.com.cn
2R % RUBEBE AR EENIL T HRAER I SRAT RS FER 8%, 528333 t (86-757)22805888 f (86-757)22805858 € sgs.china@sgs.com
]

Member of the SGS Group (SGS SA)




Test Report No.: SDHL1712027625FT Date: Jan.03, 2018

TESTS AND RESULTS

Page 2 of 4

Test Conducted:
Static load test as per client’s request.

No. of Sample:
4 pairs. For more sample information and pictures, please refer to the following page.

Test and Requirements

Test Results

Static Load Test — Detachment under vertical force

Well mount a group of hanging accessories (4 pairs) in accordance with the illustration
from manufacturer. Four sockets shall be fixed on a wall and four plugs shall be fixed
to a plate. Engage the four pairs of hanging accessories (sockets & plugs) by pushing
the plate.

Apply a vertical increasing force on the plate by an appropriate means until the hanging
accessories disengaged or damaged. Record the maximum force.

The hanging
accessories were
disengaged and one
socket damaged when
the vertical force
reached to 1430 N

Remark:
1. For the sample information and pictures, please refer to the following page.

0, Lid
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Sample as Received
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Pictures with Details

View1 View 2

View 3

***End of Report™**
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